



Industrie Service

# CERTIFICATE

The company

**Alessio Tubi S.p.A.  
Strada Statale n. 20 km 4  
I-10040 La Loggia (TO)**

has been audited and approved as manufacturer after initial testing  
of welded tubes from S195T

(H:  $\varnothing$  60,3 - 165,1 mm, Thickness: 4,5 - 5,4 mm / M:  $\varnothing$  60,3 - 165,1 mm, Thickness: 3,6 - 5,0 mm /  
L1:  $\varnothing$  60,3 - 114,3 mm, Thickness: 3,2 - 4,0 mm / L2:  $\varnothing$  60,3 - 114,3 mm, Thickness: 2,9 - 3,6 mm)

**according to EN 10255, Annex ZA, ZA 2.2**

The scope of the audit and other relevant data are detailed in  
our report No. 2288895.

The company

- has facilities permitting manufacturing and inspection in compliance with the current technical standards,
- operates a quality system which guarantees that manufacturing and inspection of the products stated in our report are in conformity with the technical rules and standards,
- employs qualified supervisory and inspection personnel.

Munich, March 05<sup>th</sup>, 2015

**TÜV SÜD Industrie Service GmbH  
Zertifizierungsstelle für Bauprodukte**



(Dr. R. Hackl)

Notified Body, No. 0036

TÜV SÜD Industrie Service GmbH, Abteilung Werkstoff- und Schweißtechnik  
Westendstrasse 199, 80686 München

TUV SUD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD TÜV SÜD  
ZERTIFIKAT ◆ CERTIFICATE ◆ 認證證書 ◆ CERTIFICADO ◆ CERTIFICAT